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TEST REPORT

Application No.: SZCR2104020587AT

Applicant: GUANGDONG GENIUS TECHNOLOGY CO., LTD.

Address of Applicant: No.168, Middle Road Of East Gate, Xiaobian Community,Chang’an
Town,Dongguan City,Guangdong,China

Manufacturer: GUANGDONG GENIUS TECHNOLOGY CO., LTD.

Address of Manufacturer:  No.168, Middle Road Of East Gate, Xiaobian Community,Chang’an
Town,Dongguan City,Guangdong,China

Factory: GUANGDONG GENIUS TECHNOLOGY CO., LTD.

Address of Factory: No.168, Middle Road Of East Gate, Xiaobian Community,Chang’an
Town,Dongguan City,Guangdong,China
Equipment Under Test (EUT):

EUT Name: Watch Phone
Model No.: W1818A0
Trade mark: imoo

FCC ID: 2AYJFI18
Standard(s) : 47 CFR Part 2

47 CFR Part 22 subpart H
47 CFR Part 24 subpart E

Date of Receipt: 2021-04-16
Date of Test: 2021-04-19 to 2021-05-17
Date of Issue: 2021-06-17

| Test Result: | Pass*

* In the configuration tested, the EUT complied with the standards specified above.

o]

Keny Xu
EMC Laboratory Manager
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2 Test Summary
FCC . .
Test ltem Requirements Verdict
Rule No.
§2.1046,
Effective (Isotropic) Radiated §22.913 ERP<7W(WCDMA band V/CDMA BCO0) PASS
Power Output Data T EIRP<2W(WCDMA band II)
§24.232
. §22.913
Peak-Average Ratio <13dB PASS
§24.232
Modulation Characteristics §2.1047 Digital modulation PASS
. OBW: No limit
Bandwidth §2.1049(h) . PASS
EBW: No limit
§2.1051,  |< .13dBm/1%*EBW, in 1 MHz bands
Band Edge Compliance §22.917, immediately outside and adjacent to the PASS
§24.238 frequency block.
S §2.1051,
purious emissions at antenna i
terminals §22.917, <-13dBm PASS
§24.238
f §2.1051,
Field strength of spurious
radiation §22.917, <-13dBm PASS
§24.238
§2.1055,
Frequency stability §22.355, < 1£2.5ppm. PASS
§24.235
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4 General Information
4.1 Details of E.U.T.
Power supply: DC3.85V by li-ion battery(680mAh)
Recharge input: DC5V/1200mA from power adapter
Cable(s): USB charge cable: 1m unshielded cable without ferrite core
Sample Type: Portable production

RMC, HSDPA, HSUPA for WCDMA

Support Network: CDMA 1x for CDMA

Operation Frequency | UMTS FDD Band II/'V

Band: CDMA BCO
Modulation Type: QPSK for WODMA
OQPSK/H-PSK/QPSK for COMA BCO
Supported Channel 5MHz for WCDMA
Bandwidth: 1.48MHz for CDMA
UMTS Power Class: Level 3
Antenna Type: PIFA antenna
Antenna Gain: WCDMA band IlI: -1.67dBi; band V/CDMA BCO: -4.23dBi
Demeee 0w

Extreme vol. Limits: 3.6VDC to 4.4VDC (nominal: 3.85VDC)
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4.2 Test Frequency
RF Ch |
Test Mode c :fmne :
Low(L) Middle (M) High (H)
h |1 4132 h | 41 h | 42
WCDMA Band V Channel 413 Channel 4183 Channel 4233
826.4 MHz 836.6 MHz 846.6 MHz
RF Ch |
Test Mode c :fmne :
Low(L) Middle (M) High (H)
h | 9262 h | 94 h I
WCDMA Band Il Channel 926 Channel 9400 Channel 9538
1852.4 MHz 1880.0 MHz 1907.6 MHz
RF Channel
Test Mod
est Mode Low(L) Middle (M) High (H)
Channel 1013 Channel 384 Channel 777
DMA B
C co 824.7 MHz 836.52 MHz 848.31 MHz
4.3 Test Environment
Environment Parameter Selected Values During Tests
Relative Humidity 52%
Atmospheric Pressure: 1015Pa
TL -30°C
Temperature: TN +20°C
TH +50°C
VL 3.6V
Voltage: VN 3.85V
VH 4.4V

NOTE: VL= lower extreme test voltage

VN= nominal voltage

VH= upper extreme test voltage
TL= lower extreme test temperature
TN= normal temperature

TH= upper extreme test temperature

o, Epeation & Tebing Sereess o ff
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4.4 Description of Support Units
The EUT has been tested independent unit.

4.5 Measurement Uncertainty

No. Iltem Measurement Uncertainty
1 Radio Frequency +7.25x 108
2 Duty cycle 1 0.37%
3 Occupied Bandwidth 1 3%
4 RF conducted power 1+ 0.75dB
5 RF power density 1 2.84dB
6 Conducted Spurious emissions +0.75dB
7 RF Radiated power +4.5dB (below 1GHz)

+ 4.8dB (above 1GHz
1 4.5dB (Below 1GHz

— [~ [~

8 Radiated Spurious emission test +4.80B (Above 1GHz
9 Temperature test +1°C

10 Humidity test 3%

11 Supply voltages +1.5%

12 Time *+ 3%
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4.6 Test Location

All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Shenzhen, Guangdong, China.
518057.

Tel: 486 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

4.7 Test Facility

4.8

4.9

The test facility is recognized, certified, or accredited by the following organizations:
« A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

- VCCI

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd. have
been registered in accordance with the Regulations for Voluntary Control Measures with Registration
No.: G-20026, R-14188, C-12383 and T-11153 respectively.

- FCC -Designation Number: CN1178

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1178. Test Firm Registration Number: 406779.

« Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN0006.

IC#: 4620C.

Deviation from Standards

None

Abnormalities from Standard Conditions
None
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5 Equipment List
RF conducted test
Test Equipment Manufacturer Model No. Inventory No. Cal. Date Cal. Due date
DC Power Supply ZhaoXin PS-3005D SEMO011-05 | 2020-09-23 | 2021-09-22
Signal Analyzer
(10HZ-40GHz) Rohde & Schwarz FSV40 SEMO008-04 | 2021-03-30 | 2022-03-29
JS1120-2
Measurement Software JS Tonscend BT/WIFI V2.6 N/A N/A N/A
Coaxial Cable SGS N/A SEM031-01 2020-07-10 | 2021-07-09
Attenuator Weinschel Associates WA41 SEM021-09 N/A N/A
Universal Radio
Communication Tester Rohde & Schwarz CMW 500 SEMO010-03 | 2021-03-30 | 2022-03-29
Power Sensor KEYSIGHT U2021XA SEMO009-13 2021-04-10 2022-04-09
RE in Chamber(below 1GHz)
Test Equipment Manufacturer Model No. Inventory No. Cal. Date Cal. Due date
3m Semi-Anechoic ETS-LINDGREN N/A SEMO001-01 | 2020-07-19 | 2023-07-18
Chamber
MXE EMI Receiver . .
(20Hz-8.4GHz) Agilent Technologies N9038A SEMO004-05 | 2020-09-23 | 2021-09-22
BiConiLog Antenna
ETS-LINDGREN 142 - -05- -05-
(26-3000MHz2) S G 3142C SEMO003-01 2019-05-24 | 2022-05-23
Substitution Antenna Schwarzbeck VULB9168 SEM003-18 | 2019-08-08 | 2022-08-07
Pre-amplifier . .
(0.1-1300MHz) Agilent Technologies 8447D SEMO005-01 2021-03-24 | 2022-03-23
Measurement Software AUDIX e3 V8'22701 4-6- N/A N/A N/A
Coaxial Cable SGS N/A SEM025-01 2020-07-10 | 2021-07-09
Universal Radio Rohde & Schwarz | CMW 500 | SEM010-03 | 2021-03-30 | 2022-03-29

Communication Tester
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RE in Chamber(above 1GHz)
Test Equipment Manufacturer Model No. Inventory No. Cal. Date Cal. Due date
3m Semi-Anechoic AUDIX N/A SEMO001-02 | 2021-03-26 | 2024-03-25
Chamber
EXA Signal Analyzer Agilent i ' A
(10Hz-44GHz) Technologies Inc N9010A SEMO004-12 | 2021-04-10 2022-04-09
Horn Antenna
HF907 - -04- -04-
(800MHz-18GHz) Rohde & Schwarz SEMO003-07 | 2021-04-14 | 2024-04-13
Horn Antenna
h k BBHA 917 EM -1 2020-11-14 | 2023-11-1
(15-40GHz) Schwarzbec 9170 SEMO003-15 020 023 3
Amplifier
HP 8447D EM005-02 -09- -09-
(0.1-1300MHz) SEMO005-0 2020-09-23 2021-09-22
i e Compliance
Pre-Amplifier Directions Systems | PAP-0126 | SEMO004-11 | 2020-09-23 | 2021-09-22
(0.1-26.5GHz) Inc.
i . Compliance
Pre-amplifier Directions Systems | PAP-2640-50 | SEM005-08 | 2021-03-30 | 2022-03-29
(26-40GHz) Inc
Universal Radio
Communication Tester Rohde & Schwarz CMW 500 SEM010-03 | 2021-03-30 | 2022-03-29
Measurement Software AUDIX e3 V8.2014-6-27 N/A N/A N/A
Coaxial Cable SGS N/A SEMO026-01 | 2020-07-10 | 2021-07-09
Substitution Antenna Rohde&Schwarz HF907 SEMO003-06 | 2021-04-17 | 2024-04-16
Signal Generator R&S SMA100A 102174 2020-07-10 | 2021-07-09
General used equipment
Equipment Manufacturer Model No | Inventory No | Cal Date | Cal Due Date
- Shanghai
Humidity/ Temperature | \1ot06rological ZJ1-2B SEM002-04 | 2020-09-15 | 2021-09-14
Indicator
Industry Factory
Humidity/ Temperature Mingle N/A SEM002-08 | 2020-09-15 | 2021-09-14
Indicator
Changchun
Barometer Meteorological DYM3 SEMO002-01 | 2021-03-30 | 2022-03-29
Industry Factory
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(o2}

Radio Spectrum Matter Test Results

6.1 Effective (Isotropic) Radiated Power Output Data

Test Requirement: §2.1046, §22.913, §24.232
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: ERP<7W(WCDMA BAND V/CDMA BCO0)

EIRP<2W(WCDMA BAND II)

6.1.1 E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode

6.1.2 Test Setup Diagram

Power Sensor

o e ]
== =
| o [{ oo ] o
= |{ == ] ==
=N

Non-Conducted Table

Ground Reference Plane

6.1.3 Measurement Data
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Test Band: WCDMA B2
Conducted Power (dBm) Antenna gain EIRP(dBm Limit .
Test Mode - Verdict
LCH MCH | HCH | (dBd) | (dBi) LCH | MCH | HCH | (dBm)
Subtest1 | 17.66 | 17.26 | 18.05 / 167 | 1599 | 1559 | 16.38 | 33.01 | PASS
Subtest2 | 17.68 | 17.76 | 18.04 / -1.67 | 16.01 | 16.09 | 16.37 | 33.01 | PASS
HSUPA Subtest 3 17.2 17.54 | 17.57 / -167 | 1553 | 1587 | 159 | 33.01 | PASS
Subtest4 | 17.47 | 17.81 | 17.52 / -1.67 15.8 | 16.14 | 15.85 | 33.01 | PASS
Subtest5 | 17.43 | 17.31 | 17.85 / 167 | 1576 | 1564 | 16.18 | 33.01 | PASS
Subtest1 | 17.74 | 17.82 | 17.97 / -1.67 | 16.07 | 16.15 | 16.3 | 33.01 | PASS
HSDPA Subtest2 | 17.88 182 | 18.17 / 167 | 1621 | 1653 | 16,5 | 33.01 | PASS
Subtest3 | 17.38 | 17.59 | 17.97 / 167 | 1571 | 1592 | 16.3 | 33.01 | PASS
Subtest 4 17.7 17.67 | 17.65 / -1.67 | 16.03 16 15.98 | 33.01 | PASS
RMC 12#{2,\;?3"5 21.75 | 22.04 | 22.12 / -1.67 | 20.08 | 20.37 | 20.45 | 33.01 | PASS
Note:
1) dBd = dBi - 2.15
2) EIRP = Conducted output power + Antenna gain (dBi)
3) ERP = Conducted output power + Antenna gain (dBd)
Test Band: WCDMA B5
Conducted Power (dBm) Antenna gain ERP(dBm) Limit .
Test Mode - Verdict
LCH MCH | HCH | (dBd) (dBi) LCH MCH | HCH | (dBm)
S”t;teSt 18.11 17.87 | 17.92 | -6.38 -4.23 11.73 | 11.49 | 11.54 | 38.45 | PASS
SugteSt 18.16 18.2 18.08 | -6.38 -4.23 11.78 | 11.82 | 11.70 | 38.45 | PASS
HSUPA S“%teSt 18.22 18.2 18.07 | -6.38 -4.23 11.84 | 11.82 | 11.69 | 38.45 | PASS
S“TeSt 18.17 18.45 | 18.03 | -6.38 -4.23 11.79 | 12.07 | 11.65 | 38.45 | PASS
S“%teSt 18.03 17.97 18.1 -6.38 -4.23 1165 | 11.59 | 11.72 | 38.45 | PASS
S“'ﬁteSt 18.24 1851 | 18.63 | -6.38 -4.23 11.86 | 12.13 | 12.25 | 38.45 | PASS
S“bzteSt 18.51 19.02 | 1843 | 638 | -423 | 12.13 | 1264 | 12.05 | 38.45 | PASS
HSDPA S
“%teSt 18.3 1874 | 1819 | 638 | -423 | 11.92 | 1236 | 11.81 | 38.45 | PASS
S“'iteSt 19.47 | 1834 | 1445 | 638 | -423 | 1309 | 1196 | 807 | 38.45 | PASS
RMC 125&2"5 22.86 227 | 2269 | -6.38 -4.23 16.48 | 16.32 | 16.31 | 38.45 | PASS
Note:
1) dBd = dBi - 2.15
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2) EIRP = Conducted output power + Antenna gain (dBi)
3) ERP = Conducted output power + Antenna gain (dBd)

Test Band: CDMA BCO

Test Mode

Conducted Power (dBm)| Antenna gain ERP(dBm) Limit
LCH | MCH | HCH | (dBd) | (dBi) | LCH | MCH | HCH | (dBm)

Verdict

S02

23.06 | 23.12 | 22.93 | -6.02 | -3.87 | 17.04 | 17.10 | 16.91 | 38.45

PASS

Note:
1) dBd = dBi - 2.15

2) EIRP = Conducted output power + Antenna gain (dBi)
3) ERP = Conducted output power + Antenna gain (dBd)
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Peak-Average Ratio
Test Requirement: §22.913, §24.232
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: <13dB
E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode

6.2.2 Test Setup Diagram

Spectrum Analyzer

B
Pl ¥ i e e

By e 7 o o
—F ooo

L= iE=t

Non-Conducted Table

Ground Reference Plane

6.2.3 Measurement Data
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Test Band: WCDMA B2
Test result (dB) . .
Test M L B V
est Mode LCH MCH HCH imit (dB) erdict
HSUPA 5.68 5.70 5.61 13 PASS
HSDPA 5.69 5.68 5.62 13 PASS
RMC 2.92 2.89 2.61 13 PASS
Test Band: WCDMA B5
Test result (dB) . .
Test Mode LCH MCH HCH Limit (dB) Verdict
HSUPA 5.70 5.75 5.80 13 PASS
HSDPA 5.66 5.81 5.79 13 PASS
RMC 2.99 3.07 2.94 13 PASS
Test Band: CDMA BCO
Test result (dB) o .
Test Mode LCH MCH HCH Limit (dB) Verdict
S0O2 2.96 3.32 3.16 13 PASS
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Peak-Average Ratio WCDMA_2_RMGC_HCH_1907.6MHz_NTNV__12.2kbps RMC
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Peak-Average Ratio WCDMA_2_HSDPA_MCH_1880.0MHz_NTNV__Subtest 1
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Peak-Average Ratio WCDMA_2_HSUPA_LCH_1852.4MHz_NTNV__Subtest 1
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Peak-Average Ratio WCDMA_2_HSUPA_HCH_1907 .6MHz_NTNV__ Subtest 1
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Peak-Average Ratio WCDMA_5_HSDPA_MCH_836.6MHz_NTNV__Subtest 1

100.0 %
10.0 % A
Samples:10.0M
1.0% 3 | RBW-: 5.00MHz
Frequency:
836.60MHz
Avg Power:
19.15dBm
Peak 7.23dBm
0.1% A | crest  -11.92dB
100%  4.74dB
1.0% 5.53dB
0.1% 5.81dB
0.01%  6.33dB
0.01 % o -{ 0.001 % 6.80dB
0.0001 % 7.07dB
0.001 % o
0.0001 % : : ! !
i i i i i i i i i
0.0dB 20.0dB
Peak-Average Ratio WCDMA_5_HSDPA_HCH_846.6MHz_NTNV__ Subtest 1
100.0 % f f f n n n : : f
10.0 % A
Samples:10.0M
1.0 % 1 | RBW: 5.00MHz
Frequency:
846 .60MHz
Avg Power:
19.01dBm
o Peak 8.68dBm
0.1% 1 | Crest  -10.33dB
100%  4.73dB
1.0 % 5.52dB
0.1 % 5.79dB
001%  6.27dB
0.01 % -{ 0.001 % 6.74dB
0.0001 % 6.88dB
0.001 % A
0.0001 % : . 3
20.0 dB

0.0dB

Wnlass ciharwiis agreed in wriling, this dmmw is Iaauﬂ Mr he Gman:r ulhju»: 1 He Ganeral Condiions of Sarvice prinled
e T 5 ani, Fralmﬂrwgatdoturinla..

ra ﬂ
Aunrﬂhn Ia dra-n L3 :Ihi Ilmlhllm of Rability, mumnlﬁﬂ‘llnn £
d haraon raflacts the Company's
‘s g0l rﬂpunllblll

transnotion from axarcising

appeETAnNCe of bhis documend | unlastul and ofenders may o Ry

rasults shown in I.ruu besd report mrnrnnlrmtl'bu sampleds) tested and such sampleis) are rétained
AR fl Tm ¥ Of tashing linspechion roport & sertificaie

mmmmmumsmmsmmmmm 518087
E - Rl - REESEM-10E—BT & ML 518057

o GG, Ay
i3k af tha fime of i@ Intersenticn anl
|5 i Ha Chent and this docement doos n

Chent's Irq.1n.|ul1m: It any, The Company
all thair rights snd ohligations ender the rensacton decumerds. This documand cannot B repreducad
or falsdioation of the conbent or

except In full, withaut priar written approval of the Company. Any ungutharized alteration, forgery
ted 1o the fuflest exsant of the b, Unl!ﬂ otherwisa stalod the

oaly.
pleass contadl us Al |a..|.-|: shetmn: (B

| (36-TRS) R01A0RT | (B6-TRE)BETIOG4  wwiw sgsgrOup.com.cn
1 {36-T55) 260063 f (86-7S5) TG sgm.chinaiags.com

L
Member of the G5 Group (SGS SA)

af Gl s dotdmant i&
and within 1ha Ilmlh. o
exanorate parlles to &



SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZCR210402058705
Page: 25 of 85

Peak-Average Ratio WCDMA_5_HSUPA_LCH_826.4MHz_NTNV__ Subtest 1

100.0 %
10.0 % A
Samples:10.0M
1.0% 3 | RBW-: 5.00MHz
Frequency:
826 40MHz
Avg Power:
19.21dBm
Peak 7.08dBm
0.1% | Crest  -12.13dB
100%  4.64dB
10 % 541dB
01% 5.70dB
001%  6.12dB
0.01 % o -1 0.001 % 6.57dB
0.0001%  6.81dB
0.001 % o
0.0001 % : !
| | | i i i i i i
0.0dB 20.0dB
Peak-Average Ratio WCDMA_5_HSUPA_MCH_836.6MHz_NTNV__Subtest 1
100.0 % i i i i i i i i i
10.0 % A
Samples:10.0M
1.0% 4 | RBW: 5.00MHz
Frequency:
836.60MHz
Avg Power:
19.21dBm
Peak 7.58dBm
0.1% 1 | crest  -11.63dB
100%  4.69dB
1.0 % 5.48dB
01% 5.75dB
001%  6.27dB
0.01 % §- -1 0.001 % 6.78dB
0.0001%  6.96dB
0.001 % 4
0.0001 % - ‘
20.0 dB

0.0dB
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Peak-Average Ratio WCDMA_5_HSUPA_HCH_846.6MHz_NTNV__ Subtest 1

100.0 %

10.0 % 4

1.0 % A

0.1% A

0.01 % A

0.001 % A

Samples:10.0M
| RBW: 5.00MHz
Frequency:
846 60MHz
Avg Power:
19.01dBm
Peak 7.32dBm
| Crest -11.69dB

10.0 % 4.72dB
1.0 % 5.52dB
01% 5.80dB
0.01 % 6.28dB
-1 0.001 % 6.76dB
0.0001 % 6.93dB

0.0001 %
0.0dB

20.0dB
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CDMA BCO

' Keysight Spectrum Analyzer - Power Stat CCDF

T [ SENSE:INT] [ /ANALIGN OFF [04:17:27 PMMay 20, 2021
Center Freq 824.700000 MHz Center Freq: 524.700000 MHz Radio Std: None Amptd/Y Scale
—»- Trig: FreeRun Counts:10.0 M/10.0 Mpt

#FGain:Low #Atten: 40 dB

Average Power 100 o, S2ussian

24.02 dBm
53.31 % at 0dB

Internal
Preamp»
off

10.0% 1.75dB
1.0 % 2.58 dB
0.1% 2.96 dB
0.01% 3.15dB
0.001% 3.27dB
0.0001% 3.35dB

Peak 3.38dB
27.40 dBm

o
0.0001 /{JOdB

Info BW 5.0000 MHz

T [ SENSE:INT] [ /ANALIGN OFF [04:18:41 PMMay 20, 2021
Center Freq 836. 520000 MHz Center Freq: 536.520000 MHz Radio Std: None Amptd/Y Scale
—»- Trig: FreeRun Counts:10.0 M/10.0 Mpt

#FGain:Low #Atten: 40 dB

Average Power 100 o, S2ussian

24.01 dBm
51.85 % at 0dB

Internal
Preamp»
off

10.0% 1.83 dB
1.0 % 2.85dB
0.1% 3.32dB
0.01% 3.54dB
0.001% 3.66dB
0.0001% 3.71dB

Peak 3.74dB
27.75 dBm

o
0.0001 /{JOdB

Info BW 5.0000 MHz
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' Keysight Spectrum Analyzer - Power Stat CCDF (===
[ SENSE:INT] [ MALIGN OFF [ 04:14:00 PMMay 20, 2021
Center Freq: 848.310000 MHz Radio Std: None AmptdlY Scale
—s— Trig: FreeRun Counts:10.0 M/10.0 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
9 100 %

23.36 dBm
52.52 % at 0dB

Internal
| 2
100% 1.79dB e

1.0 % 2.73dB
0.1 % 3.16 dB
0.01% 3.37 dB
0.001% 3.50dB
0.0001 % 3.57dB

Peak 3.62 dB
26.98 dBm

0,
0.0001 }{]OdB

Info BW 5.0000 MHz

MSG STATUS
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6.3 Bandwidth
Test Requirement: §2.1049(h)
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: OBW: No limit
EBW: No limit
6.3.1 E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode

6.3.2 Test Setup Diagram

Spectrum Analyzer

o0 B oo i
it i ] e

e =
—F ooo

=1 =1

Non-Conducted Table

Ground Reference Plane

6.3.3 Measurement Data
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Test Band: WCDMA B2
99% Occupied Bandwidth (MHz) . )
Test M L B Vv
est Mode LCH MCH HCH imit (dB) erdict
HSUPA 4.269 4.235 4.189 N/A PASS
HSDPA 4.257 4.240 4.188 N/A PASS
RMC 4.140 4137 4.159 N/A PASS
26dB Bandwidth (MHz) . .
Test Mode LCH MCH HCH Limit (dB) Verdict
HSUPA 6.100 6.261 5.941 N/A PASS
HSDPA 6.632 6.280 5.434 N/A PASS
RMC 4.791 4,743 4.786 N/A PASS
Test Band: WCDMA B5
99% Occupied Bandwidth (MHz) L .
Test Mode LCH MCH HCH Limit (dB) Verdict
HSUPA 4.222 4.298 4.269 N/A PASS
HSDPA 4.309 4.301 4.272 N/A PASS
RMC 4.146 4.143 4.144 N/A PASS
26dB Bandwidth (MHz) - .
Test Mode LCH MCH HCH Limit (dB) Verdict
HSUPA 6.397 6.397 6.221 N/A PASS
HSDPA 6.600 6.877 6.673 N/A PASS
RMC 4.747 4.737 4.748 N/A PASS
Test Band: CDMA BCO
99% Occupied Bandwidth (MHz) . .
Test Mode LCH MCH HCH Limit (dB) Verdict
SO2 1.272 1.272 1.274 N/A PASS
26dB Bandwidth (MHz) e .
Test Mode LCH MCH HCH Limit (dB) Verdict
S0O2 1.425 1.422 1.427 N/A PASS
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WCDMA B2

99% Bandwidth WCDMA_2_RMC_LCH_1852.4MHz_NTNV__12.2kbps RMC

RBW=150kHz
VBW=470kHz
Detector=Peak
Trace=MAX Hold
Sweep Point=1001
Sweep Time=1ms

99%BW: 4.140MHz

Marker:

1: 1850.356 MHz
9.66dBm

2:16854.496 MHz
8.05dBm

Level (dBm)

—— Trace

-70 ; ; ; ; ; ; ; ; ;
1844.9 18599

Frequency (MHz)

99% Bandwidth WCDMA_2_RMC_MCH_1880.0MHz_NTNV__12.2kbps RMC
30 | i | i | | i | i RBW=150kHz

| | | | VBW=470kHz
Detector=Peak
Trace=MAX Hold
Sweep Point=1001
Sweep Time=1ms

99%BW: 4. 137MHz

Marker:

1:1877.948 MHz
9.44dBm

2:1882.084 MHz
9.09dBm

Level (dBm)

—— Trace

-70 ; ; ; ; ; ; ; ; ;
18725 18875

Frequency (MHz)
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99% Bandwidth WCDMA_2_RMC_HCH_1907.6MHz_NTNV__12.2kbps RMC

% ] T ] T ] ] T ] T REW=150cHz
| | | | | | | | | VBW=470kHz
Detector=Peak
20 4 Trace=MAX Hold
Sweep Point=1001
Sweep Time=1ms
10
D -
— —104
£ 99%BW: 4.159MHz.
o
| | Mark
T 0 1 1905 526 Mz
o) 10.24dBm
5 2:1909.685 MHz
9.81dBm
— =30
-40 -
-50 -
-60 - T
| s | s | | s | ' — e
=70 T T T T T T T T T
1900.1 19151
Frequency (MHz)
99% Bandwidth WCDMA_2_HSDPA_LCH_1852.4MHz_NTNV__Subtest 1
| i | i | | i ] RBW=150kHz
VBW=470kHz

Detector=Peak
Trace=MAX Hold
Sweep Point=1001
Sweep Time=1ms

99%BW: 4. 257MHz

Marker:

1:1850.314 MHz
6.18dBm

2:1854.571 MHz
3.12dBm

Level (dBm)

—— Trace

-70 ; ; ; ; ; ; ; ; ;
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|= Keysight Spectrum Analyzer - Occupied BW

NN

500 AC
Center Freq 848.310000 MHz

#|IFGain:Low

Ref Offset 145 dB
Ref 30.00 dBm

Center 848.3 MHz

Occupied Bandwidth

[ SENSE:INT]
Center Freq: 848.310000 MHz
—»— Trig: Free Run Avg|Hold: 10/10
#Atten: 30 dB

MALIGN OFF  [03:42:29 PM May 20, 2021

Radic Std: None

Frequency

Radic Device: BTS

#VBW 100 kHz

Total Power 32.2 dBm

1.2738 MHz

Transmit Freq Error =3

x dB Bandwidth

1.427 MHz

24 Hz % of OBW Power

x dB

99.00 %
-26.00 dB

STATUS

Center Freq 836.520000 MHz

#IFGain:Low

[ SENSE:INT| |
Center Freq: 836.520000 MHz
—w— Trig: Free Run Avg|Held: 10/10
#Atten: 30 dB

JVALIGN OFF [03:39:40 PM May 20, 2021

Radio Std: None

Frequency

Radic Device: BTS

Ref Offset 145 dB
Ref 30.00 dBm

Mkr1 836.211 MHz
19.074 dBm

Center 836.5 MHz
#VBW 100 kHz

Total Power 32.3 dBm

Occupied Bandwidth
1.2

Transmit Freq Error
x dB Bandwidth

1 MHz

17 Hz
1.422 MHz

FreqOffset

% of OBW Power e

x dB

99.00 %
-26.00 dB
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| = Keysight Spectrum Anslyzer - Occupied BW
RF AC [ SENSE:INT| | A\ALIGN OFF [ 03:40:59 PM May 20, 2021
Center Freq 824.700000 MHz Center Freq: 824.700000 MHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Held: 10/10
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 145 dB
Ref 30.00 dBm

824.700000 MHz

Center 824.7 MHz
#Res BW 30 kHz #VBW 100 kHz

Occupied Bandwidth Total Power 32.4 dBm
1.2717 MHz

Transmit Freq Error 458 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.425 MHz x dB -26.00 dB
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6.4 Band Edge Compliance
Test Requirement: §2.1051, §22.917, §24.238
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: <-13dBm/1%*EBW, in 1 MHz bands immediately outside and adjacent to
the frequency block.
6.4.1 E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode

6.4.2 Test Setup Diagram

Spectrum Analyzer

B
Pl ¥ i e e

By e 7 o o
—F ooo

L= iE=t

Non-Conducted Table

Ground Reference Plane

6.4.3 Measurement Data
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12.2kbps RMC

Spurious Emission WCDMA_2_RMC_LCH_1852.4MHz_NTNV__
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Spurious Emission WCDMA_2_HSDPA_LCH_1852. 4MHz_NTNV__Subtest 1
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WCDMA B5
Spurious Emission WCDMA_5 RMC_LCH_826.4MHz_NTNV__12.2kbps RMC
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6.5 Spurious emissions at antenna terminals
Test Requirement: §2.1051, §22.917, §24.238
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: <-13dBm
6.5.1 E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode

6.5.2 Test Setup Diagram

Spectrum Analyzer
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Ground Reference Plane

6.5.3 Measurement Data
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6.6 Field strength of spurious radiation
Test Requirement: §2.1051, §22.917, §24.238
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: <-13dBm
6.6.1 E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode

6.6.2 Test Setup Diagram

Ananng Tomis

ELITLITI

EUT Substiute Antenna+Signal Generator
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6.6.3 Measurement Procedure and Data
Test Procedure:

(1)On a test site, the EUT shall be placed on a turntable and in the position closest to the normal use as
declared by the user.

(2)The test antenna shall be oriented initially for vertical polarization located 3m from the EUT to correspond
to the transmitter.

(3)The output of the antenna shall be connected to the measuring receiver and either a peak or quasi-peak
detector was used for the measurement as indicated on the report. The detector selection is based on
how close the emission level was approaching the limit.

(4)The transmitter shall be switched on; if possible, without the modulation and the measurement receiver
shall be tuned to the frequency of the transmitter under test.

(5)The test antenna shall be raised and lowered through the specified range of height until the measuring
receiver detects a maximum signal level.

(6)The transmitter shall than be rotated through 360 n the horizontal plane, until the maximum signal level is
detected by the measuring receiver.

(7)The test antenna shall be raised and lowered again through the specified range of height until the
measuring receiver detects a maximum signal level.

8)The maximum signal level detected by the measuring receiver shall be noted.

9)The measurement shall be repeated with the test antenna set to horizontal polarization.

10) Replace the antenna with a proper Antenna (substitution antenna).

11)The substitution antenna shall be oriented for vertical polarization and, if necessary, the length of the

substitution antenna shall be adjusted to correspond to the frequency of transmitting.

(12)The substitution antenna shall be connected to a calibrated signal generator.

(13)If necessary, the input attenuator setting of the measuring receiver shall be adjusted in order to increase
the sensitivity of the measuring receiver.

(14)The test antenna shall be raised and lowered through the specified range of the height to ensure that the
maximum signal is received.

(15)The input signal to substitution antenna shall be adjusted to the level that produces a level detected by
the measuring receiver, that is equal to the level noted while the transmitter radiated power was
measured, corrected for the change of input attenuation setting of the measuring receiver.

(16)The input level to the substitution antenna shall be recorded as power level in dBm, corrected for any
change of input attenuator setting of the measuring receiver.

(17)The measurement shall be repeated with the test antenna and the substitution antenna oriented for
horizontal polarization.

(
(
(
(
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WCDMA BAND V-Low channel

Fr?&‘,‘_lezr;cy ERP | Limit(apm) | Over Limt P%ﬁér (fg:;e ArgZ?nna FEIRMZEICN | oy
(dBm) (dB) (dBm) (dB) (dBi) (HV)
1652.8 -53.85 -13 -40.85 -57.18 0.52 6 Horizontal Pass
24792 | -54.01 13 4101 | 5713 | 053 58 | Horizontal | Pass
33056 | -53.05 E 40.05 | -56.45 | 0.65 62 | Horizontal | Pass
1652.8 | -55.46 13 4246 | -5879 | 052 6 Vertical Pass
24792 | -55.16 13 4216 | -5828 | 053 5.8 Vertical Pass
3305.6 | -54.01 N 4101 | 5741 | 065 6.2 Vertical Pass
WCDMA BAND V-Middle channel
F“(a,\‘jl‘f_lezr;cy ERP 1 Limit(agm) | ©Over Limit power | ose | Gam | Polarization | g
(dBm) (=) (@Bm) | (dB) (dBi) (=)
1672.8 | -56.87 13 4387 | -602 | 052 6 Horizontal | Pass
25092 | -54.32 13 4132 | -56.88 | 059 53 | Horizontal | Pass
33456 | -55.26 N 4226 | -58.66 | 0.65 62 | Horizontal | Pass
1672.8 | -55.43 13 4243 | 5876 | 052 6 Vertical Pass
2509.2 | -54.71 E 4171 | 5727 | 059 5.3 Vertical Pass
33456 | -53.75 13 4075 | -57.15 | 0.65 6.2 Vertical Pass
WCDMA BAND V-High channel
Frt(a&tﬁezr;cy ERP | imit(aBm) | ©Over Limit P%v?ér ?gsk,);e Argz?nna Polarization | oo i
(dBm) @ | @Bm) | (B (dBi) (HA)
16932 | -54.31 13 4131 | -5764 | 052 6 Horizontal | Pass
25308 | -54.63 N 4163 | 5719 | 059 53 | Horizontal | Pass
3386.4 | -53.58 13 4058 | -56.98 | 0.65 62 | Horizontal | Pass
16932 | -54.98 13 4198 | -5831 | 052 6 Vertical Pass
25308 | -54.98 13 4198 | 5754 | 059 5.3 Vertical Pass
3386.4 | -54.07 13 4107 | 5747 | 065 6.2 Vertical Pass
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WCDMA Band Il-Low channel
_ S.G. Cable Antenna .
EIRP
F“(e,\‘jlll‘_lez';cy Limit(dBm) O"?éé')'m't Power | loss Gain P°'?ﬂf\j‘)t'°” Result
(dBm) (dBm) | (dB) (dBi)
3704.8 -54.69 -13 -41.69 -61.58 0.71 7.6 Horizontal Pass
5557.2 -52.66 -13 -39.66 -62.11 0.85 10.3 Horizontal Pass
7409.6 -53.98 -13 -40.98 -65.88 1 12.9 Horizontal Pass
3704.8 -51.83 -13 -38.83 -568.72 0.71 7.6 Vertical Pass
5557.2 -52.78 -13 -39.78 -62.23 0.85 10.3 Vertical Pass
7409.6 -52.63 -13 -39.63 -64.53 1 12.9 Vertical Pass
WCDMA Band II-Middle channel
_— S.G. Cable Antenna L
EIRP
Frf,\‘}lﬁ’zr;cy Limit(dBm) OV?C:E';)'"‘” Power | loss Gain PO'?IEI'/Z\?)“O” Result
(dBm) (dBm) (dB) (dBi)
3760 -54.43 -13 -41.43 -61.32 0.71 7.6 Horizontal Pass
5640 -53.98 -13 -40.98 -63.43 0.85 10.3 Horizontal Pass
7520 -51.83 -13 -38.83 -64.04 0.99 13.2 Horizontal Pass
3760 -51.77 -13 -38.77 -58.66 0.71 7.6 Vertical Pass
5640 -53.37 -13 -40.37 -62.82 0.85 10.3 Vertical Pass
7520 -51.46 -13 -38.46 -63.67 0.99 13.2 Vertical Pass
WCDMA Band Il-High channel
_— S.G. Cable Antenna .
EIRP
Fr(el\c;lllJ_'le;cy Limit(dBm) Ovﬁéé‘)'m't Power loss Gain P0|(3.FI’|I/Z\?.)UOI’] Result
(dBm) (dBm) | (dB) (dBi)
3815.2 -54.57 -13 -41.57 -61.46 0.71 7.6 Horizontal Pass
5722.8 -53.26 -13 -40.26 -62.71 0.85 10.3 Horizontal Pass
7630.4 -51.91 -13 -38.91 -64.12 0.99 13.2 Horizontal Pass
3815.2 -52.63 -13 -39.63 -59.52 0.71 7.6 Vertical Pass
5722.8 -52.9 -13 -39.9 -62.35 0.85 10.3 Vertical Pass
7630.4 -53.77 -13 -40.77 -65.98 0.99 13.2 Vertical Pass

Whnlags cAharwiis &g
wwailal, svailable on faquasl o accagaitla al [l
slibjact 1o Terms and Canditions Tor Elaciranic il
Allandian s draem 00 tha limitalien of Rability, demnification an

acvised that Information conained harace raflacts the Company's
Chent's irsdructions, If any. The Company’s sole responsibli
transncton from acarcising ail thalr rights snd obligations en

AUMants il BT

il ie wriling, this desumast |3 jasus
Fivai.

iy TR

l‘rﬂl‘llngi al tha 1ime of its Inbaresnticn
Is 1o Hs Chent and this docsment doos no

ol by the Company subject 1o fe Gensral Condions of Sarvice prislad
-ard-Candilhene iy and, fof aleciFo: Tormal Sacumants
TTwewrin B8 Comdani Tarma-and-Conditians Tams-e-Documant.as

urisdiciinn lasuss oelined iharen, Any kaldar of The documant i&

anly and sithin the limits of

exongrate partlos fo &
r tha tranaacton documarnds. This dooumand cannot oo reproducad

except In full, withaut priar written approval of the Company. Any ungutharized alteration, mr?er:.- or falsdioation of the cantent ar

appearance of tiis docwment Is unlawful and oMendars may bo proseculed Lo the fullest patent o

fhix ke, Unless otherwiso staled the

rasulis !hﬂl'ﬂ_ﬁ in this best regort refer only 1o s sampleds | iested and such sampleis) are rétaimed for G days only. L AR
hibmiieon. To ech ilho sulfontlcity of sasting linapechien roport & sertiflicaie, plaa coRtALl us al iddephdna: |

{1 Wk, N1, Mk Socton, Scenca & Sschnchogy Pk, Shercten Chine. §18057 1 (S6-758) 25012063 1 (86-TSS)267M004  www.sgageoup c6m,cn
R R RS EM- 106 MBS 516057 1 (86-T5) 260105 1 (E6-TR)ATIG0L  ege china@ags-com

Member of the G5 Group (SGS SA)



SGS

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch

Report No.: SZCR210402058705

Page: 75 of 85
CDMA BCO0-Low channel
o S.G. Cable Antenna L
ERP
F“(a,\‘}l‘ffzr;cy Limit(dBm) OV?C:E';)'"‘” Power | loss Gain PO'?IEI'/Z\?)“O” Result
(dBm) (dBm) (dB) (dBi)
1649.4 -56.31 -13 -43.31 -59.64 0.52 6 Horizontal Pass
2474 A -55.26 -13 -42.26 -58.38 0.53 5.8 Horizontal Pass
3298.8 -56.21 -13 -43.21 -59.61 0.65 6.2 Horizontal Pass
1649.4 -56.62 -13 -43.62 -59.95 0.52 6 Vertical Pass
2474 A -56.51 -13 -43.51 -59.63 0.53 5.8 Vertical Pass
3298.8 -54.59 -13 -41.59 -57.99 0.65 6.2 Vertical Pass
CDMA BCO0-Middle channel
_— S.G. Cable Antenna L
ERP
F“(amezr;cy Limit(dBm) OV?QI'B')'"‘” Power | loss Gain PO'?Q/Z\?)“O” Result
(dBm) (dBm) | (dB) (dBi)
1673.04 -54.19 -13 -41.19 -57.52 0.52 6 Horizontal Pass
2509.56 -56.36 -13 -43.36 -58.92 0.59 5.3 Horizontal Pass
3346.08 -54.9 -13 -41.9 -58.3 0.65 6.2 Horizontal Pass
1673.04 -55.35 -13 -42.35 -58.68 0.52 6 Vertical Pass
2509.56 -54.23 -13 -41.23 -56.79 0.59 53 Vertical Pass
3346.08 -54.81 -13 -41.81 -58.21 0.65 6.2 Vertical Pass
CDMA BCO0-High channel
_— S.G. Cable Antenna .
ERP
Fra(a&l;'ezr;cy Limit(dBm) Ovz;é_)lmlt Power loss Gain Po'?lf;/z\?)t'on Result
(dBm) (dBm) (dB) (dBi)
1696.62 -56.48 -13 -43.48 -59.81 0.52 6 Horizontal Pass
2544 .93 -56.93 -13 -43.93 -59.49 0.59 5.3 Horizontal Pass
3393.24 -56.91 -13 -43.91 -60.31 0.65 6.2 Horizontal Pass
1696.62 -56.24 -13 -43.24 -59.57 0.52 6 Vertical Pass
2544.93 -54.16 -13 -41.16 -56.72 0.59 53 Vertical Pass
3393.24 -55.52 -13 -42.52 -58.92 0.65 6.2 Vertical Pass
Note:

All modes have been tested and we found RMC for WCDMA, SO2 for CDMA Test mode has the worst test
result. Only record the worst test result.
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Frequency stability
Test Requirement: §2.1055, §22.355, §24.235
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: < +2.5ppm.
E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode

6.7.2 Test Setup Diagram

Spectrum Analyzer

] o |
Fd N o o - |

=
|
] |

-

Non-Conducted Table

Ground Reference Plane

6.7.3 Measurement Data
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Test Band: WCDMA B2 (Frequency Error VS. Voltage)

Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit )
Test Mode Temp. Test Volt. LCH qMCH HeH LCHq MCH pF:—ICH (ppm) Verdict
LV 1.7452 | -2.4176 |-8.5902| 0.0009 |-0.0013|-0.0045| 2.50 | PASS
HSUPA NT NV 3.2544 | -1.7667 |-10.2925| 0.0018 | -0.0009 | -0.0054 | 2.50 | PASS
HV 2.1529 | -1.1230 |-10.1566| 0.0012 | -0.0006 | -0.0053 | 2.50 | PASS
LV 1.0800 | -1.8883 |-7.3099 | 0.0006 | -0.0010 |-0.0038 | 2.50 | PASS
HSDPA NT NV 1.0729 | -2.0671 |-8.5545| 0.0006 |-0.0011|-0.0045| 2.50 | PASS
HV 0.8154 | -1.9813 |-6.1655| 0.0004 |-0.0011 |-0.0032 | 2.50 | PASS
LV 0.0501 | -1.1587 |-4.1771 | 0.0000 | -0.0006 | -0.0022 | 2.50 | PASS
RMC NT NV -0.2718 | -1.4949 |-3.9411 | -0.0001 | -0.0008 | -0.0021 | 2.50 | PASS
HV 0.0858 | -1.1873 |-4.5061 | 0.0000 |-0.0006 | -0.0024 | 2.50 | PASS
Test Band: WCDMA B2 (Frequency Error VS. Temperature)
Test Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit ,
TestMode | voir. | Temp. | LCH | MCH | HCH | LCH | McH | HoH | (ppm) | o
-30.00 | 2.7394 | -2.3389 |-9.6631| 0.0015 |-0.0012 | -0.0051 | 2.50 | PASS
-20.00 | 0.6938 | -2.6608 |-7.9823| 0.0004 |-0.0014 |-0.0042 | 2.50 | PASS
-10.00 | 2.9612 | -2.8253 |-7.9465| 0.0016 |-0.0015|-0.0042 | 2.50 | PASS
0.00 1.7095 | -2.1100 |-8.0609 | 0.0009 |-0.0011|-0.0042 | 2.50 | PASS
HSUPA NV 10.00 | 1.1945 | -3.0828 |-7.5674 | 0.0006 | -0.0016 | -0.0040 | 2.50 | PASS
20.00 | 1.8311 | -1.4663 |-9.7275| 0.0010 |-0.0008 | -0.0051 | 2.50 | PASS
30.00 | 3.1328 | -2.5606 |-9.4342| 0.0017 | -0.0014 | -0.0049 | 2.50 | PASS
40.00 | 1.7309 | -3.4547 |-7.9322| 0.0009 |-0.0018|-0.0042 | 2.50 | PASS
50.00 | 1.5664 | -2.1672 |-8.2183 | 0.0008 | -0.0012 | -0.0043 | 2.50 | PASS
-30.00 | 0.6223 | -3.5048 |-5.6148| 0.0003 | -0.0019 | -0.0029 | 2.50 | PASS
-20.00 | 1.7452 | -3.2043 |-6.4945| 0.0009 |-0.0017 | -0.0034 | 2.50 | PASS
-10.00 | 0.8512 | -2.5749 |-6.6662 | 0.0005 | -0.0014 | -0.0035 | 2.50 | PASS
0.00 1.1444 | -2.4176 |-6.0940 | 0.0006 | -0.0013 |-0.0032 | 2.50 | PASS
HSDPA NV 10.00 | 3.0971 | -4.0412 |-7.3171| 0.0017 | -0.0021 | -0.0038 | 2.50 | PASS
20.00 | 2.3746 | -3.8552 |-7.4744 | 0.0013 | -0.0021 | -0.0039 | 2.50 | PASS
30.00 | 1.8168 | -2.7323 |-7.2598 | 0.0010 | -0.0015 | -0.0038 | 2.50 | PASS
40.00 | 2.7251 | -2.8968 |-7.3099 | 0.0015 | -0.0015 | -0.0038 | 2.50 | PASS
50.00 | 1.2159 | -4.3416 |-7.9036 | 0.0007 |-0.0023 | -0.0041 | 2.50 | PASS
-30.00 | 0.0143 | -0.9942 |-4.0412| 0.0000 |-0.0005 | -0.0021 | 2.50 | PASS
-20.00 |-0.2718 | -1.2374 |-4.3058 | -0.0001 | -0.0007 | -0.0023 | 2.50 | PASS
RMC NV -10.00 |-0.1931| -1.1230 |-4.1127|-0.0001 | -0.0006 | -0.0022 | 2.50 | PASS
0.00 0.4148 | -1.1516 |-4.4918| 0.0002 | -0.0006 | -0.0024 | 2.50 | PASS
10.00 | 0.2575 | -1.1873 |-4.0698 | 0.0001 | -0.0006 |-0.0021 | 2.50 | PASS
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20.00 | 0.6151 | -1.1015 |-4.6420 | 0.0003 | -0.0006 | -0.0024 | 2.50 | PASS
30.00 | 0.0787 | -1.4305 |-4.1699 | 0.0000 | -0.0008 | -0.0022 | 2.50 | PASS
40.00 | 0.7224 | -1.0085 |-4.6420 | 0.0004 | -0.0005 | -0.0024 | 2.50 | PASS
50.00 | 0.7010 | -0.6151 |-4.0197 | 0.0004 | -0.0003 | -0.0021 | 2.50 | PASS
Test Band: WCDMA B5 (Frequency Error VS. Voltage)

Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit ,
Test Mode Temp. Test Volt. LCH MCH HCH LCH MICH HCH | (opm) Verdict
LV -0.7653 | -2.8253 |-7.2956 | -0.0009 | -0.0034 | -0.0086 | 2.50 | PASS
HSUPA NT NV 0.0429 | -4.0269 |-7.4458| 0.0001 |-0.0048 | -0.0088 | 2.50 | PASS
HV 0.0572 | -2.7466 |-5.6720| 0.0001 |-0.0033 | -0.0067 | 2.50 | PASS
LV -2.5463 | -2.6536 |-7.5889|-0.0031 | -0.0032 | -0.0090 | 2.50 | PASS
HSDPA NT NV -2.7537 | -2.7537 |-5.3787|-0.0033 | -0.0033 | -0.0064 | 2.50 | PASS
HV -2.2388 | -2.7752 |-5.8007 | -0.0027 | -0.0033 | -0.0069 | 2.50 | PASS
LV 0.5794 | -0.0715 |-1.2088| 0.0007 |-0.0001 | -0.0014 | 2.50 | PASS
RMC NT NV 0.7296 | -0.1788 |-0.9084 | 0.0009 |-0.0002 | -0.0011 | 2.50 | PASS
HV 0.7153 | -0.0501 |-1.1516| 0.0009 |-0.0001 | -0.0014 | 2.50 | PASS

Test Band: WCDMA B5 (Frequency Error VS. Temperature)
Test Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit )
TestMode [yt | Temp. | LoH | MGH | HCH | LCH | MCH | HcH | (ppm) | Vo4
-30.00 |-0.0286 | -4.0483 |-5.7435| 0.0000 |-0.0048 | -0.0068 | 2.50 | PASS
-20.00 |-0.0143| -2.9182 |-6.8879| 0.0000 |-0.0035|-0.0081 | 2.50 | PASS
-10.00 |-0.0429 | -2.9254 |-6.9737|-0.0001 | -0.0035 | -0.0082 | 2.50 | PASS
0.00 -0.8798 | -4.2343 |-7.7319|-0.0011 | -0.0051 | -0.0091 | 2.50 | PASS
HSUPA NV 10.00 |-0.8368 | -4.1986 |-5.6720|-0.0010 | -0.0050 | -0.0067 | 2.50 | PASS
20.00 |-0.0286 | -2.7752 |-5.6863 | 0.0000 | -0.0033 | -0.0067 | 2.50 | PASS
30.00 |-0.0858 | -2.9969 |-5.6005 | -0.0001 | -0.0036 | -0.0066 | 2.50 | PASS
40.00 |-0.2003 | -2.9898 |-5.8293 | -0.0002 | -0.0036 | -0.0069 | 2.50 | PASS
50.00 | 0.3219 | -3.3116 |-5.9223 | 0.0004 | -0.0040 | -0.0070 | 2.50 | PASS
-30.00 |-0.9942| -3.9697 |-7.3671|-0.0012 | -0.0047 | -0.0087 | 2.50 | PASS
-20.00 |-0.4506 | -2.9039 |-5.6076 |-0.0005 | -0.0035 | -0.0066 | 2.50 | PASS
-10.00 | 0.4578 | -4.0269 |-5.8079| 0.0006 |-0.0048 | -0.0069 | 2.50 | PASS
0.00 0.3934 | -3.9268 |-5.5289 | 0.0005 |-0.0047 | -0.0065 | 2.50 | PASS
HSDPA NV 10.00 | 0.3576 | -2.9111 |-7.3528 | 0.0004 | -0.0035 | -0.0087 | 2.50 | PASS
20.00 | 0.4935 | -4.0698 |-7.4458 | 0.0006 |-0.0049 | -0.0088 | 2.50 | PASS
30.00 | 0.0572 | -2.6679 |-7.1311 | 0.0001 | -0.0032 | -0.0084 | 2.50 | PASS
40.00 |-0.1001 | -2.9969 |-7.6032 |-0.0001 | -0.0036 | -0.0090 | 2.50 | PASS
50.00 | 0.2503 | -2.7752 |-5.5933 | 0.0003 | -0.0033 | -0.0066 | 2.50 | PASS
RMC NV -30.00 | 0.5507 | 0.0072 |-1.0443| 0.0007 | 0.0000 | -0.0012 | 2.50 | PASS
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-20.00 | 0.3004 | 0.0644 |-1.0943| 0.0004 | 0.0001 |-0.0013| 2.50 | PASS
-10.00 | 0.4506 | -0.3004 |-1.0443| 0.0005 |-0.0004 |-0.0012| 2.50 | PASS
0.00 | 0.5150 | 0.0000 |-0.9942| 0.0006 | 0.0000 |-0.0012| 2.50 | PASS
10.00 | 0.6652 | -0.2360 |-0.8368 | 0.0008 |-0.0003 |-0.0010| 2.50 | PASS
20.00 | 1.0871 | 0.1788 |-0.8225| 0.0013 | 0.0002 |-0.0010 | 2.50 | PASS
30.00 | 0.8154 | -0.1216 |-1.2088| 0.0010 | -0.0001 |-0.0014 | 2.50 | PASS
40.00 | 0.9012 | -0.0286 |-1.0371| 0.0011 | 0.0000 |-0.0012| 2.50 | PASS
50.00 | 0.9084 | -0.0787 |-1.3518| 0.0011 | -0.0001 |-0.0016 | 2.50 | PASS
CDMA BCO
Test Band: CDMA BCO (Frequency Error VS. Voltage)
l\'/ll'est Test | Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit | \/ergict
ode | Temp. [ Volt. LCH MCH HCH LCH MCH HCH | (ppm)
LV | -9.6179 | 1.4001 | 4.9906 | -0.0117 | 0.0017 | 0.0060 | 25 | PASS
S02 NT NV | 9.0748 | 7.7753 | 6.8355 | 0.0110 | 0.0093 |0.0082 | 2.5 | PASS
HV | 3.1301 | -3.2546 | 9.4495 | 0.0038 | -0.0039 | 0.0113 | 25 | PASS
Test Band: CDMA BCO (Frequency Error VS. Temperature)
I\'/Il'est Test | Test Freq. Error (Hz) Freq. vs. rated (ppm) Limit | \orgict
ode | Volt. [ Temp. | |CH MCH HCH LCH MCH HCH | (ppm)
-30 | 7.2314 | 9.4980 | 9.6413 | 0.0088 | 0.0112 | 0.0115 | 2.5 | PASS
20 | -2.5209 | -5.4600 | 8.7057 | -0.0031 | -0.0065 | 0.0104 | 2.5 | PASS
-10 | 4.5215 | -8.1845 | -8.2343 | 0.0055 | -0.0098 | -0.0098 | 2.5 | PASS
0 9.8514 | -8.4706 | 8.9646 | 0.0119 | -0.0100 | 0.0107 | 2.5 | PASS
S02 NV 10 | -9.0274 | 8.5463 | -3.6740 | -0.0109 | 0.0102 | -0.0044 | 2.5 | PASS
20 3.4916 | -2.4277 | 6.4733 | 0.0042 | -0.0029 | 0.0077 | 2.5 | PASS
30 |-1.5326 | 3.7691 | 9.3648 | -0.0019 | 0.0044 | 0.0112 | 2.5 | PASS
40 | -3.7865 | 5.7285 | 2.9307 | -0.0046 | 0.0068 | 0.0035 | 2.5 | PASS
50 | -8.5689 | 0.3837 | -7.4164 | -0.0104 | 0.0005 | -0.0089 | 2.5 | PASS
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Modulation Characteristics
Test Requirement: §2.1047
Test Method: ANSI C63.26, KDB 971168 D01 v03
Limit: Digital modulation
E.U.T. Operation
Operating Environment:
Temperature: 19.5°C Humidity: 45.5 % RH Atmospheric Pressure: 1010 mbar
Test mode: 20: TX mode_Keep the EUT in transmitting mode
6.8.2 Test Setup Diagram
CMWS500
(= ||| = ] |

L ] o ] |

o
i |
) — = |

=l E]

Non-Conducted Table

Ground Reference Plane

6.8.3 Measurement Data
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WCDMA B2

Evhd RIS [%]
EvM Peak [%]
Magn. Error RMS [%]
Magn. Error Peak [%)]
Phase Error RMS [*]
Phase Error Peak [*]
1C Origin Offset [dB)
1Q Imbalance [dB]
CF Errar [Hz]
FPhase Disc. [*]

Signaling
Parameter

-1 0 1

Wae Circuit Switched: - Packet Switched: Power; 0E
(s
EIBcall Established Q Attached Sync: RN

Statistic

Measurement [Preselected |Measurement |Assign
Count ... I i i

Condition ...

EVM RMS [%]
EYM Peak [%]
Magn. Error RMS [%)]
Magn. Error Peak [%)]
FPhase Error RMS [*]
FPhase Error Peak [*]
1C Origin Offset [dB]
1C Imbalance [dB]

CF Error [Hz]
FPhase Disc. [*]

Signaling
Parameter

-1 1] 1
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EVM RMS [%]
EYM Peak [%]
Magn. Error RMS [%)]
Magn. Error Peak [%)]
FPhase Error RMS [*]
FPhase Error Peak [*]
1C Origin Offset [dB]
1C Imbalance [dB]

CF Error [Hz]
FPhase Disc. [*]

-1 1] 1

Circuit Switched: 5 Packet Switched: F'ower:-
BB cai Established ﬁ Attached Sync: RN

Show Remote

Go To Local S

WCDMA B5

WCDMA

1st Measured Slot No
Statistics @ Pre. ...
Power [dBm]

Power Steps [dB]
EVM RMS [%]

EVM Peak [%]

Magn. Error RMS [%]
Magn. Error Peak [%]
Phase Error RMS [*]
Phase Error Peak [*]
1Q Origin Offset [dB]
1Q Imbalance [dB]

CF Error [Hz]
Phase Disc. [7]

- Packet Switched:
g Attached
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WCDMA

1st Measured Slot No
Statistics @ Pre. ...
Power [dBm]

Power Steps [dB]
EVIM RMS [%]

EVM Peak [%]

Magn. Error RMS [%]
Magn. Error Peak [%]
Phase Error RMS [7]
Phase Ermror Peak [*]
1Q Origin Offset [dB]
1Q Imbalance [dB]

CF Error [Hz]
Phase Disc. [*]

- Packet Switched:
Q Attached

1st Measured Slot No
Statistics @ Pre. ...
Power [dBm]

Power Steps [dB]
EVM RMS [%]

EVM Peak [%]

Magn. Error RMS [%]
Magn. Error Peak [%]
Phase Error RMS [*]
Phase Error Peak [*]
1Q Origin Offset [dB]
1Q Imbalance [dB]

CF Error [Hz]
Phase Disc. [7]

- Packet Switched:
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BCO
. - E= A
Multi
_ Evaluation
1Q
Q Q RF
Settings
1 v - 1
0 ° " a Trigger
1 - 1
-1 1} 1 -1 1} 1
Display
Statistics Current  Average Max/Ext StdDev
1007100 caprier Feedthrough [dB] —59.66 —66.86 —57.13 5.70
1Q Imbalance [dB] -61.92 -62.7T1 =51.21 4.82 Marker
0.00 % Carrier Frequency Error [Hz] -0.22 0.37 227 0.66
Transmit Time Error [ps] -0.08 -0.04 -0.10 0.04
Waveform Qualit 0.9996 0.9996 0.9995 0.0000
MS P 1 ZSVMH BW) [dB Signaling
ower (1. z ) [dBm] 23.08 23.06 231 0.02' |parameter
MS Power (8 MHz BW) [dBm] 231 23.20 2325 0.02
. . CDMA2000
@ Mol:lle 5 Connected 1st Senvice Option SO 2 (Loopback) signaling
Voice Coder — Run
Show Remote
Go To Local S
- - = A
Multi
_ Evaluation
1Q
Q Q RF
] } Settings
. v P . Tri
1 P 4
-1 1} 1 -1 1} 1
Display
Statistics Current  Average Max/Ext StdDev
1007100 Carrier Feedthrough [dB] NCAP NCAP NCAP NCAP
1Q Imbalance [dB] NCAP NCAP NCAP NCAP | o i
0.00 % Carrier Frequency Error [Hz] NCAP NCAP NCAP NCAP
Transmit Time Error [ps] NCAP NCAP NCAP NCAP
Waveform Quality NCAP NCAP NCAP NCAP signaling
MS Power (123 MHz BW) [dBm] 23.13 23.12 2347 0.02 |parameter
MS Power (8 MHz BW) [dBm] 23.24 23.26 23.31 0.02
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Display
Statistics Current  Average Max/Ext StdDev
1007100 Carrier Feedthrough [dB] NCAP NCAP NCAP NCAP
1Q Imbalance [dB] NCAP NCAP NCAP NCAP | vk
0.00 % Carrier Frequency Error [Hz] NCAP NCAP NCAP NCAP
Transmit Time Error [ps] NCAP NCAP NCAP NCAP
Waveform Qualit NCAP NCAP NCAP NCAP
MS P 1 ZSVMH BW) [dB Signaling
ower (1. z ) [dBm] 22.92 22.93 22.98 0.02' |parameter
MS Power (8 MHz BW) [dBm] 23.06 23.07 23.14 0.02
. . CDMA2000
@ Mol:lle 5 Connected 1st Senvice Option SO 2 (Loopback) Signaling
Voice Coder = Run
Go To Local Show Remote

Screen
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